



Test Report

No. SH7103179/CHEM

Date: Sep. 15, 2007

Page 1 of 3

[REDACTED]

Sample Name : POLYLACTIDE RESIN
SGS Ref No. : SHD2711734
Manufacturer : [REDACTED]

Sample Receiving Date : Sep.10, 2007
Testing Period : Sep.10 - 15, 2007

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its amendment directives

Test Method : (1) With reference to IEC 62321 Ed.1 111/54/CDV for Cadmium content.
Analysis was performed by ICP and AAS.
(2) With reference to IEC 62321 Ed.1 111/54/CDV for Lead content.
Analysis was performed by ICP.
(3) With reference to IEC 62321 Ed.1 111/54/CDV for Mercury content.
Analysis was performed by ICP.
(4) With reference to IEC 62321 Ed.1 111/54/CDV for Hexavalent Chromium by
Colorimetric Method.
(5) With reference to IEC 62321 Ed.1 111/54/CDV for PBBs / PBDEs content.
Analysis was performed by GC/MS.

Test Results : Please refer to next pages

Signed for and on behalf of
SGS-CSTC Chemical Laboratory
[Signature]
Ella Zhang
Sr. Section Head

Signed for and on behalf of
SGS-CSTC Chemical Laboratory
[Signature: Sandy Hao]
Sandy Hao
Lab Manager

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.